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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.

Level (dBuV)

80
70.0
60.0 15E RS§247-QP
50.0 15E RS S247-AVG
40.0
30.0
20.0
10.0
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-L 2024 LINE
Over Limit ’ Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz  dBuV dB  dBuV  dBuV dB dB
1% 0.168 52.72 -12.36 65,08 42.2 0.10 10.42 QF
2 0.168 41.82 -13.26 55.08 31.30 0.10 10.42 Average
3 0.243 44.96 -17.04 62.00 34.51 0.08 10.37
4 0.243 33.76 -18.24 52,00 23.31 0.08 10.37 Average
5 0.367 38.51 -20.05 58.56 2B.2 0.01 10.30 QP
& 0.367 26.61 -21.95 48.56 16.30 0.01 10.30 Average
7 0.456 36.77 -19.99 56.76 26.61 -0.08 10.24 QP
B 0.456 26,47 -20.29 46,76 16.31 -0.08 10.24 Average
9 0.561 40.27 -15.73 56.00 30.20 -0.12 10.19 QP
10 0.561 31.37 -14.63 46.00 21.30 -0.12 10.19 Average
11 0.683 39.50 -16.50 56.00 29.50 -0.15 10.15 QP
12 0.683 27.20 -18.80 46.00 17.20 -0.15 10.15 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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Test Engineer : |Amos Zhang

Temperature :

25.3~26.2°C

Relative Humidity : |38~40%

Test Voltage : [120Vac / 60Hz Phase :

Neutral

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.

Level (dBuV)

80

70.0

60.0

15E RS§247-QP

15E RS5247-AVG

20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-N 2024 NEUTRAL
(ver Limit . Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz dBuV dB dBuV dBuV dB dB
1 0.180 45.74 -1B.76 64.50 352 0.13 10.41 Qp
2 0.180 35.44 -19.06 54.50 24.90 0.13 10.41 Average
3 0.248 42.96 -18.86 61.82 32.59 0.00 10.37 QP
4 0.248 35.86 —-15.96 51.BZ 25.49 0.00 10.37 Average
5 0.497 41.57 -14.48 56.05 31.50 -0.15 10.22 QP
6 * 0.497 34.27 -11.78 46.05 24.20 -0.15 10.22 Average
7 0.641 42.20 -13.80 56.00 32.20 -0.16 10.16 QP
B 0.641 27.80 -1B.20 46.00 17.80 -0.16 10.16 Average
9 0.763 41.45 -14.55 56.00 31.50 -0.17 10.12 QP
10 0.763 32.25 -13.75 46.00 22.30 -0.17 10.12 Average
11 0.876 39.43 -16.57 56.00 29.50 -0.17 10.10
12 0.876 29.53 -16.47 46.00 19.60 -0.17 10.10 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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saranas. FCC RF Test Report Report No. : FR452307E

Appendix C. Radiated Spurious Emission Test Data

: Relative Humidity : 41 ~42 %
Test Engineer : Levi zhao
Temperature : 22~23°TC
Radiated Spurious Emission Test Modes
Mode Band FGal-rl]zd) Antenna Modulation Channel | Frequency g::g RU Remark

Mode 1 U-NII-1 5.15-5.25 | CDD 5+7 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 | CDD 5+7 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 | CDD 5+7 802.11a 48 5240 6Mbps - -
Mode 4 | U-NII-2A | 5.25-5.35 | CDD 5+7 802.11a 52 5260 6Mbps - -
Mode 5 | U-NII-2A | 5.25-5.35 | CDD 5+7 802.11a 60 5300 6Mbps - -
Mode 6 | U-NII-2A | 5.25-5.35 | CDD 5+7 802.11a 64 5320 6Mbps - -
Mode 7 | U-NII-2C | 5.47-5.725 | CDD 5+7 802.11a 100 5500 6Mbps - -
Mode 8 | U-NII-2C | 5.47-5.725 | CDD 5+7 802.11a 116 5580 6Mbps - -
Mode 9 | U-NII-2C | 5.47-5.725 | CDD 5+7 802.11a 140 5700 6Mbps - -
Mode 10 | U-NII-1 5.15-5.25 | CDD 5+7 | 802.11ax HE20 36 5180 MCSO0 Full -
Mode 11 | U-NII-1 5.15-5.25 | CDD 5+7 | 802.11ax HE20 44 5220 MCSO0 Full -
Mode 12 | U-NII-1 5.15-5.25 | CDD 5+7 | 802.11ax HE20 48 5240 MCSO0 Full -
Mode 13 | U-NII-2A | 5.25-5.35 | CDD 5+7 | 802.11ax HE20 52 5260 MCSO0 Full -
Mode 14 | U-NII-2A | 5.25-5.35 | CDD 5+7 | 802.11ax HE20 60 5300 MCSO0 Full -
Mode 15 | U-NII-2A | 5.25-5.35 | CDD 5+7 | 802.11ax HE20 64 5320 MCSO0 Full -
Mode 16 | U-NII-2C | 5.47-5.725 | CDD 5+7 | 802.11ax HE20 100 5500 MCSO0 - -
Mode 17 | U-NII-2C | 5.47-5.725 | CDD 5+7 | 802.11ax HE20 116 5580 MCSO0 - -
Mode 18 | U-NII-2C | 5.47-5.725 | CDD 5+7 | 802.11ax HE20 140 5700 MCSO0 - -
Mode 19 | U-NII-1 5.15-5.25 | CDD 5+7 | 802.11ax HE20 36 5180 MCSO | RU26/0 -
Mode 20 | U-NII-2A | 5.25-5.35 | CDD 5+7 | 802.11ax HE20 64 5320 MCSO | RU26/8 -
Mode 21 | U-NII-2C | 5.47-5.725 | CDD 5+7 | 802.11ax HE20 100 5500 MCSO | RU26/0 -
Mode 22 | U-NII-2C | 5.47-5.725 | CDD 5+7 | 802.11ax HE20 140 5700 MCSO | RU26/8 -
Mode 23 | U-NII-1 5.15-5.25 | CDD 5+7 | 802.11ax HE20 36 5180 MCSO0 | RU52/37 -
Mode 24 | U-NII-2A | 5.25-5.35 | CDD 5+7 | 802.11ax HE20 64 5320 MCSO0 | RU52/40 -
Mode 25 | U-NII-2C | 5.47-5.725 | CDD 5+7 | 802.11ax HE20 100 5500 MCSO0 | RU52/37 -
Mode 26 | U-NII-2C | 5.47-5.725 | CDD 5+7 | 802.11ax HE20 140 5700 MCSO0 | RU52/40 -
Mode 27 | U-NII-1 5.15-5.25 | CDD 5+7 | 802.11ax HE20 36 5180 MCSO0 [RU106/53 -
Mode 28 | U-NII-2A | 5.25-5.35 | CDD 5+7 | 802.11ax HE20 64 5320 MCSO0 [RU106/54 -
Mode 29 | U-NII-2C | 5.47-5.725 | CDD 5+7 | 802.11ax HE20 100 5500 MCSO0 [RU106/53 -
Mode 30 | U-NII-2C | 5.47-5.725 | CDD 5+7 | 802.11ax HE20 140 5700 MCSO0 [RU106/54 -
Mode 31 | U-NII-1 5.15-5.25 | CDD 5+7 | 802.11ax HE40 38 5190 MCSO0 Full -
Mode 32 | U-NII-1 5.15-5.25 | CDD 5+7 | 802.11ax HE40 46 5230 MCSO0 Full -
Mode 33 | U-NII-2A | 5.25-5.35 | CDD 5+7 | 802.11ax HE40 54 5270 MCSO0 Full -
Mode 34 | U-NII-2A | 5.25-5.35 | CDD 5+7 | 802.11ax HE40 62 5310 MCSO0 Full -
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saranas. FCC RF Test Report Report No. : FR452307E

Mode Band (Béagg Antenna Modulation Channel | Frequency g::g RU Remark
Mode 35 U-NII-2C | 5.47-5.725 [CDD 5+7| 802.11ax HE40 102 5510 MCSO0 Full -
Mode 36| U-NII-2C | 5.47-5.725 |CDD 5+7| 802.11ax HE40 110 5550 MCSO0 Full -
Mode 37| U-NII-2C | 5.47-5.725 |CDD 5+7| 802.11ax HE40 134 5670 MCSO0 Full -
Mode 38| U-NII-1 5.15-5.25 |CDD 5+7| 802.11ax HE80 42 5210 MCSO0 Full -
Mode 39| U-NII-2A 5.25-5.35 |CDD 5+7| 802.11ax HE80 58 5290 MCSO0 Full -
Mode 40| U-NII-2C | 5.47-5.725 |CDD 5+7| 802.11ax HE80 106 5530 MCSO0 Full -
Mode 41| U-NII-2C | 5.47-5.725 |CDD 5+7| 802.11ax HE80 122 5610 MCSO0 Full -
Mode 42| U-NII-3 5.725-5.85 | CDD 5+7 802.11a 149 5745 6Mbps - -
Mode 43| U-NII-3 5.725-5.85 | CDD 5+7 802.11a 157 5785 6Mbps - -
Mode 44 U-NII-3 5.725-5.85 |CDD 5+7 802.11a 165 5825 6Mbps - -
Mode 45 U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE20 149 5745 MCSO0 Full -
Mode 46| U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE20 157 5785 MCSO0 Full -
Mode 47| U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE20 165 5825 MCSO0 Full -
Mode 48| U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE40 151 5755 MCSO0 Full -
Mode 49| U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE40 159 5795 MCSO0 Full -
Mode 50 U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE80 155 5775 MCSO0 Full -
Mode 51| U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE20 149 5745 MCSO | RU26/0 -
Mode 52 U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE20 165 5825 MCSO | RU26/8 -
Mode 53| U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE20 149 5745 MCSO0 | RU52/37 -
Mode 54 U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE20 165 5825 MCSO0 | RU52/40 -
Mode 55 U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE20 149 5745 MCSO [RU106/53 -
Mode 56 U-NII-3 5.725-5.85 |CDD 5+7| 802.11ax HE20 165 5825 MCSO0 [RU106/54 -
Mode 57 U-NII-2C 5.47-5.85 |CDD 5+7 802.11a 144 5720 6Mbps - -
Mode 58| U-NII-2C 5.47-5.85 |CDD 5+7| 802.11ax HE20 144 5720 MCSO0 - -
Mode 59| U-NII-2C 5.47-5.85 |CDD 5+7| 802.11ax HE40 142 5710 MCSO0 - -
Mode 60| U-NII-2C 5.47-5.85 |CDD 5+7| 802.11ax HE80 138 5690 MCSO0 - -
Mode 61| U-NII-1 5.15-5.25 |CDD 5+7 802.11a 40 5200 6Mbps - -
Mode 62| U-NII-1 5.15-5.25 |CDD 5+7| 802.11ax HE20 40 5200 MCSO0 - -

U-NII-2A 5.25-5.35 |CDD 5+7| 802.11ax HE20 64 5320 MCSO0 Full -
Mode 63 (2400-2483.5(2400-2483.5 6 Bluetooth-LE_GSFK 38 2478 2Mbps - -
Part 27F LTE Band 13 - BW 5M
U-NII-2A 5.25-5.35 7 802.11ax HE20 64 5320 MCSO0 Full -
Mode 64 (2400-2483.5(2400-2483.5 8 802.11ax HE40 09 2452 MCSO0 Full -
Part 27F LTE Band 13 - BW 5M
Sporton International Inc. (Kunshan) Page Number . C2 0of C184
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Summary of each worse mode

Mode Modulation Ch. (T\;Eg) (dléi\c’;lm) (dléiun\]/i/tm) M(?jrg)in Pol. Z?/Zk Result [ Remark
1 802.11a 36 | 5148.00 50.36 54.00 -3.64 H | AVERAGE | Pass | Band Edge
1 802.11a 36 | 10360.00 49.80 68.20 -1840 | V PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 53.06 68.20 -15.14 | V PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 10480.00 52.39 68.20 -15.81 | H PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 10520.00 48.44 68.20 -19.76 | V PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 | 10600.00 4411 54.00 -9.89 V | AVERAGE | Pass Harmonic
6 802.11a 64 | 5350.10 50.70 54.00 -3.30 H | AVERAGE | Pass | Band Edge
6 802.11a 64 | 10640.00 37.50 54.00 -16.50 | V | AVERAGE | Pass Harmonic
7 802.11a 100| 5458.75 49.90 54.00 -4.10 H | AVERAGE | Pass | Band Edge
7 802.11a 100| 11000.00 43.36 54.00 -10.64 | V | AVERAGE | Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 | 11160.00 44.29 54.00 -9.71 V | AVERAGE | Pass Harmonic
9 802.11a 140| 5728.73 64.39 68.20 -3.81 H Peak Pass | Band Edge
9 802.11a 140| 11400.00 43.55 54.00 -10.45 | V | AVERAGE | Pass Harmonic
10 802.11ax HE20 | 36 | 5149.92 50.04 54.00 -3.96 H | AVERAGE | Pass | Band Edge
10 802.11ax HE20 | 36 | 10360.00 48.55 68.20 -1965 | V PEAK Pass Harmonic
11 802.11ax HE20 | 44 - - - - - - - Band Edge
11 802.11ax HE20 | 44 | 10440.00 50.62 68.20 -1758 | V PEAK Pass Harmonic
12 802.11ax HE20 | 48 - - - - - - - Band Edge
12 802.11ax HE20 | 48 | 10480.00 51.42 68.20 -16.78 | V PEAK Pass Harmonic
13 802.11ax HE20 | 52 - - - - - - - Band Edge
13 802.11ax HE20 | 52 | 10520.00 51.60 68.20 -16.60 | V PEAK Pass Harmonic
14 802.11ax HE20 | 60 - - - - - - - Band Edge
14 802.11ax HE20 | 60 | 10600.00 41.66 54.00 -12.34 | V | AVERAGE | Pass Harmonic
15 802.11ax HE20 | 64 | 5351.78 50.75 54.00 -3.25 H | AVERAGE | Pass | Band Edge
15 802.11ax HE20 | 64 | 10640.00 40.82 54.00 -13.18 | V | AVERAGE | Pass Harmonic
16 802.11ax HE20 |100| 5459.05 50.66 54.00 -3.34 H | AVERAGE | Pass | Band Edge
16 802.11ax HE20 |100| 11000.00 41.98 54.00 -12.02 | V | AVERAGE | Pass Harmonic
17 802.11ax HE20 | 116 - - - - - - - Band Edge
17 802.11ax HE20 (116 11160.00 42.14 54.00 -11.86 V | AVERAGE | Pass Harmonic
18 802.11ax HE20 |[140| 5727.43 64.21 68.20 -3.99 H Peak Pass | Band Edge
18 802.11ax HE20 |[140| 11400.00 42.04 54.00 -11.96 | V | AVERAGE | Pass Harmonic
19 802.11ax HE20 | 36 | 5147.36 47.72 54.00 -6.28 H | AVERAGE | Pass | Band Edge
19 802.11ax HE20 | 36 - - - - - - - Harmonic
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Mode Modulation Ch. (T\;Eg) (dléi\c’;lm) (dléiun\]/i/tm) M(?jrg)in Pol. Z?/Zk Result [ Remark
20 802.11ax HE20 | 64 | 5362.84 45.18 54.00 -8.82 H | AVERAGE | Pass | Band Edge
20 802.11ax HE20 | 64 - - - - - - - Harmonic
21 802.11ax HE20 |100| 5456.20 45.20 54.00 -8.80 H | AVERAGE | Pass | Band Edge
21 802.11ax HE20 |100 - - - - - - - Harmonic
22 802.11ax HE20 |140| 5725.16 57.74 68.20 -10.46 | H PEAK Pass | Band Edge
22 802.11ax HE20 (140 - - - - - - - Harmonic
23 802.11ax HE20 | 36 | 5143.52 45.39 54.00 -8.61 H | AVERAGE | Pass | Band Edge
23 802.11ax HE20 | 36 - - - - - - - Harmonic
24 802.11ax HE20 | 64 | 5350.10 43.76 54.00 -10.24 | H | AVERAGE | Pass | Band Edge
24 802.11ax HE20 | 64 - - - - - - - Harmonic
25 802.11ax HE20 [100| 5468.50 57.83 68.20 -10.37 | H PEAK Pass | Band Edge
25 802.11ax HE20 | 100 - - - - - - - Harmonic
26 802.11ax HE20 [140| 5727.11 59.54 68.20 -8.66 H PEAK Pass | Band Edge
26 802.11ax HE20 | 140 - - - - - - - Harmonic
27 802.11ax HE20 | 36 | 5149.76 48.44 54.00 -5.56 H | AVERAGE | Pass | Band Edge
27 802.11ax HE20 | 36 - - - - - - - Harmonic
28 802.11ax HE20 | 64 | 5350.38 48.35 54.00 -5.65 H | AVERAGE | Pass | Band Edge
28 802.11ax HE20 | 64 - - - - - - - Harmonic
29 802.11ax HE20 |100| 5468.35 62.46 68.20 -5.74 H PEAK Pass | Band Edge
29 802.11ax HE20 |100 - - - - - - - Harmonic
30 802.11ax HE20 |140| 5728.41 64.65 68.20 -3.55 \Y, PEAK Pass | Band Edge
30 802.11ax HE20 | 140 - - - - - - - Harmonic
31 802.11ax HE40 | 38 | 5150.00 50.24 54.00 -3.76 H | AVERAGE | Pass | Band Edge
31 802.11ax HE40 | 38 | 10380.00 46.97 68.20 -21.23 | H PEAK Pass Harmonic
32 802.11ax HE40 | 46 | 5147.66 46.91 54.00 -7.09 H | AVERAGE | Pass | Band Edge
32 802.11ax HE40 | 46 | 10460.00 48.46 68.20 -19.74 | V PEAK Pass Harmonic
33 802.11ax HE40 | 54 | 5144.45 45.50 54.00 -8.50 H | AVERAGE | Pass | Band Edge
33 802.11ax HE40 | 54 | 10540.00 47.21 68.20 -2099 | V PEAK Pass Harmonic
34 802.11ax HE40 | 62 | 5350.05 50.30 54.00 -3.70 H | AVERAGE | Pass | Band Edge
34 802.11ax HE40 | 62 | 10620.00 37.71 54.00 -16.29 | V | AVERAGE | Pass Harmonic
35 802.11ax HE40 |102| 5458.96 50.34 54.00 -3.66 H | AVERAGE | Pass | Band Edge
35 802.11ax HE40 |102]| 11020.00 37.19 54.00 -16.81 | V | AVERAGE | Pass Harmonic
36 802.11ax HE40 | 110 - - - - - - - Band Edge
36 802.11ax HE40 |[110| 11100.00 38.03 54.00 -1597 | V | AVERAGE | Pass Harmonic
37 802.11ax HE40 |[134| 5725.48 60.35 68.20 -7.85 H PEAK Pass | Band Edge
37 802.11ax HE40 (134 11337.30 47.43 74.00 -26.57 | V Peak Pass Harmonic
38 802.11ax HE80 | 42 | 5149.10 50.48 54.00 -3.52 H | AVERAGE | Pass | Band Edge
38 802.11ax HE80 | 42 | 10420.00 46.46 68.20 -21.74 | H PEAK Pass Harmonic
39 802.11ax HE80 | 58 | 5350.01 50.50 54.00 -3.50 H | AVERAGE | Pass | Band Edge
39 802.11ax HE80 | 58 | 10580.00 46.22 68.20 -21.98 | V PEAK Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307E

Mode Modulation Ch. (T\;Eg) (dléi\c’;lm) (dléiun\]/i/tm) M(?jrg)in Pol. Z?/Zk Result [ Remark
40 802.11ax HE80 |106| 5459.80 50.42 54.00 -3.58 H | AVERAGE | Pass | Band Edge
40 802.11ax HE80 |106| 11060.00 36.79 54.00 -17.21 | V | AVERAGE | Pass Harmonic
41 802.11ax HE80 |122| 5459.80 46.80 54.00 -7.20 H | AVERAGE | Pass | Band Edge
41 802.11ax HE80 (122| 11220.00 36.87 54.00 -17.13 | V | AVERAGE | Pass Harmonic
42 802.11a 149| 5619.72 55.70 68.20 -1250 | V PEAK Pass | Band Edge
42 802.11a 149 ( 11490.00 44.32 54.00 -9.68 V | AVERAGE | Pass Harmonic
43 802.11a 157 - - - - - - - Band Edge
43 802.11a 157| 11570.00 43.47 54.00 -10.53 | V | AVERAGE | Pass Harmonic
44 802.11a 165( 5939.50 56.20 68.20 -12.00 | H PEAK Pass | Band Edge
44 802.11a 165| 11650.00 45.30 54.00 -8.70 V | AVERAGE | Pass Harmonic
45 802.11ax HE20 [149| 5646.69 55.34 68.20 -12.86 | H PEAK Pass | Band Edge
45 802.11ax HE20 [149| 11490.00 44.33 54.00 -9.67 V | AVERAGE | Pass Harmonic
46 802.11ax HE20 [157 - - - - - - - Band Edge
46 802.11ax HE20 |[157| 11570.00 42,91 54.00 -11.09 | V | AVERAGE | Pass Harmonic
a7 802.11ax HE20 [165| 5945.13 56.04 68.20 -12.16 | H PEAK Pass | Band Edge
47 802.11ax HE20 |165]| 11650.00 43.94 54.00 -10.06 | V | AVERAGE | Pass Harmonic
48 802.11ax HE40 |151| 5628.68 56.23 68.20 -11.97 | H PEAK Pass | Band Edge
48 802.11ax HE40 | 151 11510.00 38.66 54.00 -15.34 | V | AVERAGE | Pass Harmonic
49 802.11ax HE40 |159| 5944.27 55.86 68.20 -12.34 | H PEAK Pass | Band Edge
49 802.11ax HE40 |159]| 11590.00 38.27 54.00 -15.73 | V | AVERAGE | Pass Harmonic
50 802.11ax HE80 |155| 5633.08 57.07 68.20 -11.13 | V PEAK Pass | Band Edge
50 802.11ax HE80 |155]| 11550.00 37.06 54.00 -16.94 | V | AVERAGE | Pass Harmonic
51 802.11ax HE20 [149| 5638.72 55.11 68.20 -13.09 | H PEAK Pass | Band Edge
51 802.11ax HE20 |149 - - - - - - - Harmonic
52 802.11ax HE20 |165| 5930.13 55.22 68.20 -1298 | V PEAK Pass | Band Edge
52 802.11ax HE20 [ 165 - - - - - - - Harmonic
53 802.11ax HE20 |149| 5645.82 54.59 68.20 -1361 | H PEAK Pass | Band Edge
53 802.11ax HE20 [149 - - - - - - - Harmonic
54 802.11ax HE20 |165| 5935.88 55.56 68.20 -12.64 | H PEAK Pass | Band Edge
54 802.11ax HE20 [ 165 - - - - - - - Harmonic
55 802.11ax HE20 |149| 5611.17 55.44 68.20 -12.76 | H PEAK Pass | Band Edge
55 802.11ax HE20 |149 - - - - - - - Harmonic
56 802.11ax HE20 |165| 5940.88 54.95 68.20 -13.25 | H PEAK Pass | Band Edge
56 802.11ax HE20 [ 165 - - - - - - - Harmonic
57 802.11a 144 - - - - - - - Band Edge
57 802.11a 144 11440.00 43.78 54.00 -10.22 | V | AVERAGE | Pass Harmonic
58 802.11ax HE20 |144 - - - - - - - Band Edge
58 802.11ax HE20 (144 11440.00 43.68 54.00 -10.32 | V | AVERAGE | Pass Harmonic
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saranas. FCC RF Test Report Report No. : FR452307E
Mode Modulation Ch. (IlzvrleHc;) (dléi\c’;lm) (dléiun\]/i/tm) M(?jrg)in Pol. Z?/Zk Result [ Remark
59 802.11ax HE40 142 - - - - - - - Band Edge
59 802.11ax HE40 142 11420.00 39.10 54.00 -14.90 | V | AVERAGE | Pass | Harmonic
60 802.11ax HE80 138 - - - - - - - Band Edge
60 802.11ax HE80 138 11380.00 45.68 74.00 -2832 | V PEAK Pass | Harmonic
61 802.11a 40 | 5148.28 49.81 54.00 -4.19 | H | AVERAGE | Pass | Band Edge
61 802.11a 40 | 10400.00 56.60 68.20 -11.60 | V PEAK Pass | Harmonic
62 802.11ax HE20 40 | 5149.82 50.42 54.00 -3.58 | H | AVERAGE | Pass | Band Edge
62 802.11ax HE20 40 | 10400.00 54.00 68.20 -14.20 | V PEAK Pass | Harmonic
802.11ax HE20 64 | 5350.66 50.90 54.00 -3.10 | H | AVERAGE | Pass | Band Edge
802.11ax HE20 64 | 10640.00 | 46.53 74.00 2747 | V PEAK Pass | Harmonic
63 Bluetooth-LE_GSFK | 38 | 2487.52 44.90 54.00 -9.10 | H | AVERAGE | Pass | Band Edge
Bluetooth-LE_GSFK | 38 | 7434.00 44.11 74.00 -29.89 | V PEAK Pass | Harmonic
802.11ax HE20 64 | 5350.10 50.7 54.00 -3.30 | H | AVERAGE | Pass | Band Edge
o4 802.11ax HE20 64 | 10640.00 37.91 54.00 -16.09 | V | AVERAGE | Pass | Harmonic
802.11ax HE40 09 | 2483.97 50.98 54.00 -3.02 | H | AVERAGE | Pass | Band Edge
802.11ax HE40 09 | 7356.00 43.84 74.00 -30.16 | V PEAK Pass | Harmonic
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saranas. FCC RF Test Report

Report No. : FR452307E

Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 5+7
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
N ‘ U-H1-H0-24--A-2) ] | NN 2A -2
) o MWWMM )
ety ekl
48 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 54512 62.11 74.00 -11.69 50.83 34.19 9.7 3189 0.0 106 279 PEAK 1 5180.00 118,43 ----vv -vneee 98,30 34.20 9.81 3188 0.00 106 279 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U-NI\-i-U-N\\-ZA-U-N\I-ZC[AVQ
48 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5148.60 50.36 54.00 -3.64 38.27 34.20 9.78 3189 @.00 106 279 AVERAGE 1 5180.00 102,27 ----vv -vnem- 9.4 34.20 9.81 3168 0.00 106 279 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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saranas. FCC RF Test Report

Report No. : FR452307E

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 5+7
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
-4 ] | NN 2A -2
) ol MWM»WWW . S au
mVWWWWMMMWMW ‘ "
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.28 58.92 74.00 -15.08 46.82 34.20 9.79 3189 .60 343 46 PEN 1 5160.00 10524 ----vv -eneee 93.11 4.0 9.81 3188 0.00 343 46 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U-N-A-M-2A-U-S0-2C1AVG) U328 U-H-2C V)
— [I— L- AR
48 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 547.84 47.66 54.00 -6.34 35.58 3419 9.78 3189 @.00 343 46 AVERAGE 1 5180.00 98.61 ----vv -=-om- B6.48 34.20 9.81 3188 0.00 343 46 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307E

Pol. Horizontal Vertica
LTI )
900 Ly

Peak
Avg
150 144
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10360.00 46.60 68.20 -20.20 55.61 37.55 14.12 6L.28 .00 PEAK 1 10360.00 49.80 68.20 -15.40 59.39 37.56 14.13 6L.28 @.08 ---  --- PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307E

Pol. Horizontal Vertica
LTI )
900 Ly

Peak
Avg
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10440.00 46.88 68.20 -20.32 56.30 37.67 14.18 6L.27 .00 PEAK 1 10440.00 53.06 68.20 -15.14 62.48 37.67 1418 6L.27 0.00 10 37 PEAK
Sporton International Inc. (Kunshan) Page Number : C10 of C184
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samran s, FCC RF Test Report

Report No. : FR452307E

Pol. Horizontal Vertical
mLeveI[ﬂBu‘lﬁn] L“Levelldﬂll‘lﬁn)
900 90
I )
600
1
Peak 40
Avg 300 300
150 144
7000 s200. 11400, 7000 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read At Ant Cable Preamp  Aux  APos  TPos
Freq level Line Limit Level Factor Freq level Line Limit Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g Mdindn & BN dh B B 6 o dy
1 10480.00 52.39 68.20 -15.81 6L.69 37.76 1 10480.00 48.65 68.20 -19.55 57.95 37.76 14.21 6L.27 @.08 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307E

Pol. Horizontal Vertical
mL&veI[ﬂBu‘ﬂm] L“Levelldﬂll‘lﬁn)
900 90
SLUTL
0.0
Peak LR
Avg 300 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10520.00 46.42 68.20 -20.78 55.65 37.81 14.3 6L.27 .00 PEAK 1 10520.00 48.44 68.20 -19.76 57.66 37.82 14.23 6L.27 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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samran s, FCC RF Test Report Report No. : FR452307E

Pol. Horizontal Vertical
mLevei(m‘ﬂm] ‘I“Levellm‘mn)
100 105,
904 904
50 T U-HIA-U-A0-2A-U-K-2C)
I I I 1 I M
- 4 ‘ — - - - .| A &l
50 i 44 R
Peak
309 00
Avg
10 140
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (NHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 10609.08 50.41 74.80 -23.59 59.48 37.90 14.29 6L.26 0.00 100 239 PEAK 1 10609.00 53.20 74.00 -20.80 62.27 37.90 14.29 6L.26 0.00 108 33 PEAC
1 10683.0e 4e.73 54.86 -13.27 49.88 37.98 14.29 6l.26 0.8 160 239 AVERAGE 1 10660.08 44.11 54.8¢ -9.89 53.18 37.98 14.29 6l.26 @.08 109 33 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR452307E

6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 5+7
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-H-28-UA-2C B
] | L UNEAR-AN-C
650 1 50
b e
Y MMWMWWMWWWMMWWMWWWMWWWMW 8
Peak
325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.24 59.65 74.00 -14.35 47.02 3450 9.91 3178 0.0 108 278 PEAK 1 5320.00 11823 ----ev -oeeee 97.63 34.50 9.9 3166 0.00 100 275 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
. U242 V) L L U322 AV
48 448
Av
) 325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535010 56.76 54.60 -3.30 38.07 3450 9.91 3178 @.00 109 278 AVERAGE 1 5320.00 162,98 -----v -=---- 99,38 34.50 9.99 3166 0.00 100 275 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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saranas. FCC RF Test Report

Report No. : FR452307E

6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 5+7
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B -HIA-U-H-28-UA-2C B
] | L UNEAR-AUN-2C
650 i 50
u PN tagabnbllatiiol us benttasreins
Peak
325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.80 58.19 74.00 -15.81 45.56 34.50 9.91 3178 0.0 343 47 PEN 1 5320.00 105,79 ----ev -onee- 93.19 3450 9.99 3L.6e 0.0 343 47 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U242 V) L L U--3--2- -2 V)
s . I
Av
) 325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 53510 47.82 54.00 -6.18 35.19 3450 9.91 3178 @.60 343 47 AVERAGE 1 5320.00 99.75 --seev ooeeee B7.15 34.50 9.9 3168 0.00 343 47 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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samran s, FCC RF Test Report

Report No. : FR452307E

Pol. Horizontal Vertical
mL&veI[ﬂBu‘ﬂm] L“Levellm‘mn)
900 90
1 U-HIA-U-A0-2A-U-K-2C)
I 1 I M
m'o L | ] . u-@m
mwwﬂl,awmﬁmm
Peak
00
Avg
" 140
1000 900, 11400, 13600, 16800, 18000
1000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Uit Ower Read At Cable Presmp  hux Mos Thos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- Moz dBul/m dBV/m @B dBWV B B OB B o dyg
Mz dbulfn dBuv/m @B dBY B BB OB B o dg 1 10640.00 47.49 74.80 -26.51 56.48 37.94 14.32 6L.25 0.00 300 360 PEAC
1 10640.00 46,86 74.00 -27.14 S5.85 3.4 1432 6L5 0.0 --- PEAK 1 10648.08 37.50 54.80 -16.58 46.49 37.94 14.32 6L.25 0.08 300 368 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR452307E
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT CDD 5+7
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1134 103 !
15 175
813 13
] | L UM RAUN-2C
650 &1
488 19
Peak
15 s
163
163
8560 5300, 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545815 58.79 74.00 -15.21 45.72 3476 10.02 3173 0.0 103 119 PEX Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5469.85 63.75 68.20 -4.45 5.67 3476 10.84 3172 0.6 103 119 PEAK 1 5500.00 112,37 --vem wmeeee 99.28 470 10.09 3L70 0.0 103 119 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
UMM ZAL-H0-2C VG L L NI 2A-A-2CEAVE)
48 448 Lﬁ
Av
) 325 35
163 163
U U
5350 5300, 410, 5440, 5410, 5500 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 545875 49.9% S4.00 -4.10 36.83 3478 10.02 3173 0.0 103 119 AVERAGE 1 5500.00 104,27 ----vv -veee- 9118 34.70 10.09 3176 0.00 103 119 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR452307E
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT CDD 5+7
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 ]
15 175
813 13
] | L UM R-ZAUN-2C
650 &1
488 19 W i gy
Peak
15 s
163
163
8560 5300, 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos TPos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5459.95 55.60 74.00 -18.40 42.52 3476 10.03 3173 0.0 24 A5 PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5469.70 57.66 08.20 -10.54 4458 3476 10.04 3172 0.8 274 45 PEAK 1 5500.00 107,35 ---vn woeee- 926 .70 10.09 3L70 0.0 24 45 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
UMM A-L-H0-2C1AVG) L UM N-AN-2CHAG)
w 1 w o —
Avg
325 35
163 163
U U
5350 5300, 410, 5440, 5410, 5500 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.85 46.67 54.00 -7.33 33.59 3478 10.03 3173 0.0 274 45 AVERAGE 1 5500.00 99.73 --e-ev oomeee B6.64 34.70 10.09 376 0.00 274 45 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307E

Pol. Horizontal Vertical
e B e B
900 90.0
0 H-A-U-NT-2A-U-K-2C) 7
N U B | _1 1 I M
1
AMWWW 450
Peak
300 00
Avg
150 15,
7000 200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)

Linit Over Read Ant Cable Preamp  Aux APos
Freq level Line Linit Level Factor Loss Factor Factor

Pz dBuy/m dBuV/m 0B dBWV B/m B B B
1 11009.09 47.45 7480 -26.5 56.11 33.00 14.5% 6L.2 0.0 1
7 11609.00 37.80 54.00 -16.20 45.44 3B.01 1457 6L.22 0.0 180

Remark

360 PEAK
36@ AVERAGE

Linit Ouer Read Ant
Freq level Line Limit Level Factor

PHz dBuy/m dBuV/m @B BV dB/m

1 11609.00 5.19 74.80 -20.71 60.95 38.00 14.56 6L.22 0.00 108 43 PEAC
1 1100008 43.36 54.80 -18.64 52.82 38.80 14.56 6122 .00 10 43 AVERAGE

Cable Presmp  Aux  APos  TPos
Loss Factor Factor Remark

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID: IHD

T56AS6
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Report No. : FR452307E

Pol. Horizontal

Vertical

L2 B

Peak

Avg

7000 9200, 11400 13600, 15800, 18000
Frequency (MHz)

Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg
1 11160.08 47.08 74.80 -26.92 55.47 38.14 14.68 6L.2L 0.00 300 0 PEA
2 11168.08 37.81 54.88 -16.19 46.20 38.14 14.68 6L.21 0.0 300 @ AVERAGE

Ll dBavim)

12l

7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz)

Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
1 11160.00 .53 74.80 -20.47 €L%2 3814 1468 6L2L 0.0 100 241 PEAC
1 11160.08 4419 54.80 -0.71 52.68 38.14 14.68 6L.21 8.08 100 241 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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Pol. Horizontal Fundamental
m[ﬂd(ﬂ&l\"lﬂl 1H|.MNMWIII]
11MW 138 1
15 \%“ 915
03 i 8.3
" g : L1028 " ] L] i QNN 2A -2
50 R P e 50
s LY )
" R e W M*‘"” oA i o
Peak et
35 35
16 163
5100 s, §TH. 5T, §152. 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 572873 6439 68.20 -3.81 5129 34.60 10.35 3185 0.80 100 208 Pesk 1 5700.00 112,22 ----vv =eneee 99.08 34.60 10.33 3179 .00 0@ 208 PEAK
1H|.MNMWIII]
1138
1
915
8.3
650
L L LN 2A-A-2CEAVG)
it
wr‘___h_»_,,_____d-*«-.”_.-—/ T
Avg Blank s e
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 103,88 -----v -=---- 9874 3460 10.33 3179 .00 108 208 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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Pol. Vertical Fundamental
LHLMNMVM“ mLeveI{anWm)
138 1138 1
a5 \ 915
1K 1‘ 8.3
M‘L -8 ] L] i L UM N-ZA N
850 W 1 650
WWM il P Mo 1 i
W N Moo a | memwwmwww i
Peak e
35 35
16 163
5100 s, §TH. 5T, §152. 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5736.61 60.88 68.20 -7.30 47.80 34.60 10.35 3187 0.0 316 SO PEM 1 5700.00 108,48 -----v -=---- 95.33 3460 10.32 3177 o0 316 50 PEAK
mLeveI{anWm)
1138
1
915
8.3
650
L L LN 2A-A-2CEAVE)
it
[ P— |
Avg Blank o it
163
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 99.87 ----ev -vmeee 86,72 34.60 18.32 3L77 0.00 316 50 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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Pol. Horizontal Vertical

mLevei(dm‘ﬂm} L“Level(m‘ﬂm)

100 105,

904 904

150 1s

I I _

604 600

LRI e 40
Peak

309 00
Avg

10 140

1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 11400.08 5L70 74.80 -20.30 59.94 38.10 14.85 6L.19 0.00 100 343 PEAK 1 11400.00 53.50 74.00 -20.50 6L.74 38.10 14.85 6L.19 0.00 106 355 PEAK
7 11400.00 4270 54.86 -11.38 50.94 35.18 14.85 6L.19 0.8 160 343 AVERAGE 1 11400.08 43.55 54.80 -19.45 5179 38.18 14.85 6119 0.8 106 358 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C184
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full_5180MHz
ANT CDD 5+7
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
U-Hl1-0-24--A-2) ] | N 2A -2
N i MMWMW ) w——
488 WWWW i3 W :
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5148.% 59.08 74.00 -14.92 46,95 34.20 9.79 3189 0.0 106 278 PEAK 1 5180.00 108,57 ----vv -=-om- 9.43 .20 9.81 367 0.00 106 278 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U-N-A-N-2A-L-H0-2C1AVG), )
48 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.92 50.04 54.00 -3.96 37.%4 3420 9.79 3189 @.00 106 278 AVERAGE 1 5150.00 1039 ----vv -=nem- 88.26 34.20 9.81 3168 0.00 106 278 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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Report No. : FR452307E

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full_5180MHz
ANT CDD 5+7
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
| " -8 ] | NN 2A -2
i ! WMMWWWWWMWWWMWM )
48 44 W i WWWW
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.92 56,32 74.00 -17.68 44.22 34.20 9.79 3189 0.0 M S9PEN 1 5180.00 106,68 ------ ------ 9,54 4.0 9.81 367 0.00 344 59 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U242 AVG) L L NI 282GV
4 ! Ll
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.76 46.81 54.00 -7.19 3471 3420 9.79 3189 @.00 344 59 AVERAGE 1 5180.00 97.23 --seev oomeee 85,10 34.20 9.81 3168 0.00 344 59 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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samran s, FCC RF Test Report Report No. : FR452307E

Pol. Horizontal Vertical
mLeveI[ﬂBu‘lﬁn] ‘I“Levelldﬂll‘lﬁn)
904 904
750 U-NT-A-U-H0-2AONI-LC)
AR I LT M
Avg 300
180 180
1000 9200, 11400, 13600, 15800, 18000 1000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10360.08 45.68 68.20 -20.52 55.27 37.56 14.13 6L.28 @.00 -~ --- PEAK 1 10360.00 48.55 68.20 -19.65 58.14 37.56 14.13 6L.28 0.08 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C26 of C184

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307E

Pol. Horizontal Vertical
mL&veI[ﬂBu‘ﬂm] L“Levelldﬂll‘lﬁn)
900 90
SLUTL
0.0
Peak bt s
Avg 300 300
150 144
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10449.00 46.52 68.20 -21.68 55.95 37.66 14.18 6L.27 .00 PEAK 1 10449.00 50.62 68.20 -17.58 ce.e4 37.67 1418 6L.27 @.08 -~ --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307E

Pol. Horizontal Vertical
mL&veI[ﬂBu‘ﬂm] L“Levelldﬂll‘lﬁn)
900 90
SLUTL
0.0
Peak g
Avg 300 300
150 144
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10480.00 46.11 08.20 -20.09 55.40 37.77 14.21 6L.27 0.00 PEAK 1 1p480.00 5L.42 68.20 -16.78 6072 37.76 14.21 6L.27 @.08 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307E

d dw dbm 8 B A o deg
1 10520.00 47.04 68.20 -21.16 56.25 37.82 4.4 6L 0.0

d dv dbm 8 A6 A8 o deg
1 10520.06 5160 68.20 -16.60 6000 37.82 1424 6L2%6 0.0 - -

Remark

Pol. Horizontal Vertical
mLmI[ﬂBu‘lﬁn] L“Levelldﬂll‘lﬁn)
900 90
SLUTL
0.0
Peak LN
Avg 300
150 144
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6

Page Number
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Pol. Horizontal Vertical
mL&veI[ﬂBu‘lﬁn] L“Level(m‘mn)
900 904
LU
600
S g
Peak
00
Avg
" 140
1000 900, 11400, 13600, 16800, 18000
1000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Uit Ower Read At Cable Presmp  hux Mos Thos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- Moz dBul/m dBV/m @B dBWV B B OB B o dyg
Mz dbulfn dBuv/m @B dBY B BB OB B o dg 1 10609.00 50.62 74.80 -23.38 9.69 37.90 14.29 6L.26 0.00 109 271 PEAK
1 10600.00 46.66 74.00 -27.34 55.73 37.90 1419 6L.26 0.0 - --- PEMC 1 10600.08 41.66 54.86 -12.34 50.73 37.98 14.29 6l.26 0.08 109 271 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C184
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15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full_5320MHz

ANT CDD 5+7
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-H-28-UA-2C B
] | NI 2A0N0L2C
50 1 50
[ %MWWWWMWMWWMM%WMM )
Peak
325 35
163 163
U U
530 5348, 5378, 5404, 53 340 1000 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535076 59.86 74.00 -14.14 47.12 34.61 9.91 3178 0.00 108 274 PEAK 1 5320.00 111,83 ----ev -oneee 99.19 34.54 9.9 3L.66 0.00 100 274 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
| U242 V)
48 448
Av
) 325 35
163 163
U U
530 5348, 5378, 5404, 53 340 1000 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535178 58.75 54.00 -3.25 38.02 34.60 9.91 3178 @.00 109 274 AVERAGE 1 5320.00 103,21 ----ev -oeeee 99,57 34.54 9.99 3166 0.00 100 274 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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saranas. FCC RF Test Report

Report No. : FR452307E

Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full_5320MHz
ANT CDD 5+7
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-H-28-UA-2C B
] | N2 0N 2C
650 50
bt LR
48 448
Peak
325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.20 56.36 74.00 -17.64 43.63 34.60 9.91 3178 @0.60 319 46 PEN 1 5320.00 108,18 ----vv -=---- 95,53 4.5 9.99 3L.6e 0.0 319 46 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
415 95
B3 813
50 50
U242 V)
s . I
Av
) 325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350010 43.17 S4.00 -5.83 35.44 34.60 9.91 3178 0.0 319 46 AVERAGE 1 5320.00 99.45 --eeev oomeee 86,81 34.54 9.99 3168 0.00 319 46 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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Pol. Horizontal Vertical
mL&veI[ﬂBu‘ﬂm] L“Levellm‘ﬂm)
900 90
LU
600
B P
Peak
00
Avg
" 140
1000 900, 11400, 13600, 16800, 18000
1000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Uit Ower Read At Cable Presmp  hux Mos Thos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- Moz dBul/m dBV/m @B dBWV B B OB B o dyg
Mz dbulfn dBuv/m @B dBY B BB OB B o dg 1 10640.00 5110 74.00 -22.99 60.09 37.94 14.32 6L.25 0.00 109 27 PEAK
1 10640.00 45.91 74.00 -28.09 54.%0 37.94 1432 6L.35 0.0 - --- PEMC 1 10640.08 40.82 54.80 -13.18 49.81 37.94 14.32 6L.25 0.8 109 27 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C330f C184
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Pol. Horizontal Vertical
el 1BV 11nLe’«aIlﬂ[MI\nlll)
1080 1080
100 100
1 — U‘MWM:M T — (AN UNLE)
gl [ L il 1 | [
Peak 600 T B IV 0 T - PRI
AVg il ! £ L il I
WWMWMMW\WWMW gt WMWMMWWWWW el ey
n 0
180 i
18000 1400, 16800, Ha, 36600, 40000 18000 7400 il L 30 00
Trequency (H) Frequency (NKg)
Note: Only the worst case has assessed 18G ~40GHz to test.
Sporton International Inc. (Kunshan) Page Number : C34 of C184
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Pol. Horizontal Vertical
MLem(dBqu) Level (dBuVim)
o UNIA-UNI2AUN U *m"ﬂ
500 ! \
o] sogl—]
400
. b
300 7 g W Al S W
3 A prS————— 2 4 5 il Loty
201 1 W 2 et
AN | W [ M
Peak 10
109
Avg 09
400 1
M 100 20 300 400 S0 600 700 8. 900 1000 mimmmmrmmmmm1m
Frequency (MHz) Tequency (MHz)
- Over Limit ReadAntennz Cable Preamp A/Pos T/Pos
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos o . e
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
W dm @ am @ @ @ @ wm Wz dBuV/m dB dBu¥/m  dBu¥  dB/m B B om deg
| 9305 18.38-25.12 4350 3482 15.16 1.2 .86 -— - Peak L R N T A (o
2 17647 26.70-16.80 43.50 42.57 15.19 1.78 3284 -  -— Peak T 605 1929 267 4500 019 1954 140 B4 — pek
3 28123 24.54-21.46 46.00 36.14 18.93 226 379 - - Peak 1 UM 7T 6B 400 05 299 185 304 e
440927 22.55-23.45 46.00 30.50 2219 273 3187 -  -— Peak 519 20702130 4600 1035 242 514 1308
56052 BN 4600 2928 1570 332 307 - Pesk 6 9MT1 IL04-1496 46,00 27.80 3077 414 3067 -  --- Peak
6 766,23 28.46-17.54 46.00 29.33 .16 374 3T -  -— Peak A : : : i : :
Sporton International Inc. (Kunshan) Page Number : C35 of C184
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Report No. : FR452307E
16
Mode Band Edge
U-NII-2C_5.47-5.725 802.11ax HE20_CH100_5500MHz
ANT CDD 5+7
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
138 138 1
15 175
813 13
U gt LAl T T L T L A
650 1 &1 T
Peak
15 s
163
163
8560 5300, 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5459.65 59.56 74.00 -14.44 46,48 3476 10.03 3173 0.00 108 233 PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 S476.60 6213 68.20 -6.00 49.10 3476 10.64 3172 0.6 18 233 PEAK 1 5500.00 119,91 ----vv woeee- 97.82 470 10.09 3L70 0.0 loe 233 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U-NA-U-N-AL-H0-2C AV, L L LN 2A-A-2CTAVG)
48 448
Av
) 325 35
163 163
U U
5350 5300, 410, 5440, 5410, 5500 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 54%9.85 50.66 54.00 -3.34 37.58 3478 10.03 3173 0.00 109 233 AVERAGE 1 5500.00 103,17 ----vv -enee- 99.08 34.70 10.09 376 0.00 100 233 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C36 of C184
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saranas. FCC RF Test Report

Report No. : FR452307E
16
Mode Band Edge
U-NII-2C_5.47-5.725 802.11ax HE20_CH100_5500MHz
ANT CDD 5+7
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
] | I UM R-AUN-2C
650 &1
488 19
Peak
15 s
163
163
8560 5300, 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.00 56.42 74.00 -17.58 43.35 3476 10.02 3173 0.0 36 4B PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5469.25 57.50 08.20 -10.64 4445 3476 10.04 3172 0.8 336 4B PEAK 1 5500.00 108,40 ----vv --eme- 9531 470 10.09 3L70 0.0 36 4B PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
UMM A-L-H0-2C1AVG) L L MU0 2A-A-2CTAVE)
s ! s
Av
) 325 35
163 163
U U
5350 5300, 410, 5440, 5410, 5500 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.50 47.58 54.00 -6.42 34.50 3478 10.03 3173 0.00 336 45 AVERAGE 1 5500.00 100,49 ----vv -onem- B7.40 34.70 10.09 376 0.00 336 45 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C37 of C184
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Pol. Horizontal Vertical
mLevei(dm‘ﬂm} L“Level(m‘ﬂm)
100 105,
904 904
1 U-HIA-U-A0-2A-U-K-2C)
L1 I M
i 1 . . u-“_ﬂm
80 AT RTINOR AP Ao
Peak
309 00
Avg
10 140
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 11609.00 45.9% 74.80 -25.06 57.60 38.00 14.56 6L.22 0.00 103 267 PEAK 1 11609.00 5133 74.00 -22.67 59.99 38.00 14.56 6L.22 0.00 108 43 PEAC
7 11peA.0e 40.61 54.86 -13.99 45.67 38.08 14.56 6l.22 0.8 183 267 AVERMGE 1 11060.08 41.98 54.80 -12.82 50.64 38.88 14.56 61.22 0.8 109 43 AVERAGE
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Pol. Horizontal Vertical

mLevei(dm‘ﬂm} L“Level(m‘ﬂm)

100 105,

904 904

750 U-MA-U-H0-2A-U-K-2C) T

I I 1 I M

m'o L 1 4 ) . u-"ﬂm m'o

MWMWM 40
Peak

309 00
Avg

10 140

1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000

Frequency (NHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 11160.08 50.62 74.80 -23.38 59.61 38.14 14.68 6L.2L 0.00 17 347 PEAK 1 11160.00 5144 74.00 -22.56 59.83 38.14 14.68 6L.2l 0.00 108 39 PEAC
2 11168.68 4177 54.86 -12.23 50.16 38.14 14.68 6L.21 0.8 117 347 AVERMGE 1 11160.068 42.14 54.80 -11.86 50.54 38.14 14.67 6121 0.8 109 30 AVERAGE
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Pol. Horizontal Fundamental
1H|.M(dmwml mLeweI{anWml
134 W\J 1134 1
14 M\n 915
B3 i B3
W L1 U-H-A-U-N-2A A2 ] ] i | BNIEUI-2A N2
654 T 650
W WW M‘Wh er\‘m‘i' e " A e IWL"WWJ bttt ]
Peak WW
18 18
163 163
5100 i 528, 5T, HE7A 5785 1000 0. 0. 400, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5727.43 6421 68.20 -3.99 SLI1 34.60 1035 3185 0.80 100 11 Pesk 1 5700.00 109,97 ----vv -enee- 96.81 34.60 10.32 3176 .00 lo@ 116 PEAK
mLeweI{anWml
1134
1
915
B3
650
L o U-NIA-U-N-2A--D-2C{AVG)
LI
e W_,_M.._,_J ity
Avg Blank s e
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 103.73 ---nev -onee- 96,58 34.60 10.32 3177 .60 108 118 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Vertical Fundamental
mLeveI(anWm) mLeveI{anWm)
138 1138 i
97.5MW‘ w3
i ‘ 3
WWWU -8 ] L] i UM N-A DN
850 | 650
T
I Pt Mol e s b e Aoy - |
i " bk 'M'V A Wwwv( ¥ km i Ammv 0 i . v A M gt
e '
Peak et
35 35
16 163
5100 s, §TA. 5T, §152. 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 572529 63.14 66.20 -5.06 50.84 34.60 10.34 3184 0.00 308 47 PEN 1 5700.00 106,56 -----~ -=--= 93.41 3460 10.32 3177 o.00 @ 47 PEAK
mLeveI{anWm)
1138
915 !
8.3
650
L L1 NI 2A-A-2CEAVE)
it
ottt =
Avg Blank " e
163
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 97.87 ----ev -vmeee B4.72 34.60 10.32 3L77 0.00 300 47 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Frequency (MHz)

Freq level Line Limit Level Factor Loss Factor Factor

Mz dwufm duv/n 0B dBWY dB/m oAb dB dB
1 11400.00 46.29 74.80 -27.71 54.53 38.10 14.85 619 0.00

Linit Over Read Ant (able Preamp Awc APos TPos

Remark

Pol. Horizontal Vertical
LI I
900 90.0
5 UL VAL ZALALZC)
I ) _ 1L T I
S g biod .
Peak
00
Avg
. 150
7000 920, 11400, 13600, 1500, 16000
7000 o0, 11400, 13600, 15800, 16000 Frequency (Mz)

Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
1 11400.00 5242 74.80 -2L50 €065 38.10 1485 L9 0.0 100 360 PEAC
1 11400.00 42.64 54.80 -11.9% 50.28 38.18 14.85 6L.19 8.08 100 360 AVERAGE

Sporton International Inc. (Kunshan)
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19
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz
ANT CDD 5+7
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
i3 LN
U-HI-A-U-N-2A A2 ] ] | UNUN2A DN
50 a0
1{4"\'\" “\'1 4|:|l‘|'|#‘lr _‘el“u Dl WWMWMWM
44 LI
Peak
125 125
163 163
sl i 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5139.36 56.81 74.00 -17.19 44.19 3474 9.78 319 0.00 108 200 PEAK 1 5180.00 114,53 --veev ooeeee 10199 34.62 9.89 3168 0.00 100 260 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
i3 LN
50 Al
NS 2A--HI-2CAVG) U-N-1-U-N-2A-U-A-2CRVG)
— I Lo AR
44 44
Av
) 125 125
163 163
sl i 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5147.36 47.72 5400 -6.28 35.12 3471 9.78 31.89 @.00 109 280 AVERAGE 1 5150.00 108,81 ----vv -=--=- 96,27 34.62 9.80 3168 0.00 100 250 AVERAGE
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Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz
ANT CDD 5+7
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B3 813
| U-Hl1-0-24--A-2) ] | | D28 -h2C
ESIUWWW ", i MMWWWWMW .
48 | 4 W IWMWWW’WMW
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5136.16 55.43 74.00 -18.50 42.85 3476 9.7 319 0.0 389 49 PEN 1 5180.00 113,33 --vnev ooeees 108,79 34.62 9.80 3168 0.00 389 49 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
50 50
U-N-A-M-2A-L-H0-2C1AVG) L L NI 282GV
48 1 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 5136.48 46.06 54.00 -7.94 33.44 3475 9.77 319 @.00 389 49 AVERAGE 1 5180.00 15,92 ----ev -veee- 93,38 34.62 9.80 3168 0.00 389 49 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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20
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU26/8_5320MHz
ANT CDD 5+7
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-H-28-UA-2C B
I ] | L UNEA-R-AUN-2C
650 50
WMMMMWN
s 4MMW%NWWWMMMMWMMwMMwwMWMwﬁM
Peak
325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5359.20 5479 74.00 -19.21 42.15 34.50 9.92 3178 0.0 108 279 PEAK 1 5320.00 113.24 --veev oomeee 100.64 3450 9.99 3168 0.00 100 279 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
650 50
U242 V) L L -3 -2 -2 AV
48 1 448
Av
) 325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5362.84 4518 S4.00 -B.B2 32.54 34.50 9.92 3178 @.00 108 279 AVERAGE 1 5320.00 107,80 ----vv -=--m- 95,20 34.50 9.99 3166 0.00 100 279 AVERAGE

Sporton International Inc. (Kunshan)
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20
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU26/8_5320MHz
ANT CDD 5+7
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B -HIA-U-H-28-UA-2C B
L ] | L UNEAR-AN-2C
650 50
b kg
48 48 W
Peak
325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5362.84 54,43 74.00 -19.57 4179 3450 9.92 3178 0.0 346 S4PEN 1 5320.00 112,57 --seev oomeee 99.97 34.50 9.9 3166 0.00 346 54 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U242 V) L L -3 -2 -2 AV
48 1 448
Av
) 325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 536046 44.44 5400 -9.56 3189 34.50 9.92 3178 @.60 346 54 AVERAGE 1 5320.00 105,17 ----ev oomeee 92,57 3450 9.99 3168 0.00 346 54 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6

Page Number : C46 of C184




saranas. FCC RF Test Report

Report No. : FR452307E
21
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU26/0_5500MHz
ANT CDD 5+7
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1
113§ 134
15 175
LN "3
] ] T UI-2A- N2
650 850
488 it .i rl i \l‘wmﬂwﬂ “'u“-?“‘i,‘ il wa“wjr it ‘”n"lM WMWWN
] f 44 W
Peak
125 s
163
163
8560 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545875 56.44 74.00 -17.56 43.63 34.52 10.02 3173 0.0 13 LIS PEX Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 546280 53.36 08.20 -14.54 48.52 34.53 10.83 372 o.ee 113 105 PEAK 1 5500.00 115,63 ----vn woeee- 102,67 34.59 1088 3171 0.0 113 115 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 ]
i1 i
i3 LN
50 Al
LN 2A--H-2CAVG) L o URAN-ZAN-2CHAY)
44 1 44 me__w
Avg w\/’_,g,_,—/\'//—q
125 125
163 163
U U
5350 5380, 410, 5440, 5410, 500 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 54%.20 45.20 54.00 -B.60 32.40 34.51 10.02 3173 2.0 113 115 AVERAGE 1 5500.00 107,49 ---nvv -eneee 9,53 34.59 10.88 3L7L e.60 113 115 AVERAGE
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